Parts Cataloy

KTA50-G3/G8/G9

Generator Drive



http://manualplace.com/product/cummins-kta50-g3-g8-g9-parts-catalog/

Parts Catalog
KTA50-G3/G8/G9

Generator Drive




Cummins Engine Co., Inc.

New Parts Warranty
Heavy Duty

COVERAGE
PRODUCTS WARRANTED

These warranties apply to New Parts marketed by Cummins for its engines (except those for A, B, and C series engines). They apply anywhere in the world where service is avaitable through a
Cummins distributor or full service dealet.*

BASE WARRANTY

The Base Warranty covers any failures of parts on or after March 31, 1986, which result, under normai use and service, from defects in workmanship or material (Warrantable Failures). The coverage
on cylinder kits designated by Cummins as "Premium Plus® extends two years, 200,000 miles (321 870 kilometers) or 7,200 hours of operation, whichever occurs first, from the date of first
installation. The coverage on other parts extends one year, 100,000 miles %80,935 kilometers) or 3,600 hours of operation, whichever accurs first, from the date of first installation.

EXTENDED MAJOR COMPONENTS WARRANTY

The Extended Major Gomponents Warranty covers Warrantable Faitures on or after March 31, 1986, of engine cylinder blocks, crankshatts, flangeless NT camshafts* * and connecting rods {Covered
Parts). Bushing and bearing failures are not included. This coverage begins with the expiration of the Base arranty and ends three years, 300,000 miles (482,805 kilometers) or 10,800 hours of
operation, whichever occurs first, from the date of first installation.

Both the Base Warmnty and Extended Major Components Warranty apply to all Owners in the chain of distribution, and coverage continues to all subsequent Qwners until the end of
the respective periods of coverage.

CUMMINS RESPONSIBILITIES
DURING THE BASE WARRANTY

Cummins will pay for all parts and {abor needed to repair the damage to the engine resulting from the Warrantable Failure. All labor costs will be paid in accordance with Cummins published Standard
Repair Operation guidelines.

Cummins will pay for the lubricating oil, antifreeze, filter elements, and other maintenance items that are not reusable due to the Warrantable Failure,
Cummins will pay reasonable labor costs for engine removal and reinstallation when necessary to make the warranty repair.

When the parts are installed in a non-automotive engine, Cummins will pay reasonable travel expenses for mechanics to and from the engine site, or the repair dock In the case of a marine engine,
including meals, mileage and lodging when it is necessary for mechanies to make on-site warranty repairs.

DURING THE EXTENDED MAJOR COMPONENTS WARRANTY

Cummins will pay tor the Covered Part and for any Cavered Part damaged by a Warrantable Fallure of ancther Covered Part.

OWNER RESPONSIBILITIES

DURING THE BASE WARRANTY

Before expiration of the warranty, Owner must give notice to a Cummins distributor or full service dealer” of a failure considered 1o be warrantable and have the repair performed by such facility.

It the part was installed in an automotive engine, the Owner must deliver the engine 1o the repair location. if installed in a marine angine, Owner is responsible for the cost of towing the boat to a
repair dock and tor any associated docking and harbor charges.

Owner is resgonsib%a for the cost of lubricating oil, antifreeze, filter elements and cther maintenance items replaced during warranty repairs except whaere such items are not reusable due to a
Warrantable Failure.

DURING THE EXTENDED MAJOR COMPONENTS WARRANTY

gefore expir:t}on of the warranty, Owner must give notice to a Cummins distributor or full service dealer® of a failure considered 1o be warrantable and deliver the defective and damaged Covered
arts 10 such facility.

Owner is responsible for the cost of all parts needed for the repair except for the defective Covered Part and for any Covered Part damaged by a Warrantable Failure of another Coversd Part.

Ownoer is responsible for the cost of all labor needed 1o repair the engine, Including the labor 1o remove and reinstall the engine. When Cummins elects to repair a part instead of replacing it, Owner
is not responsible for the labor needed 1o tepair the part.

Owner is responsible for the cost of lubricating oil, antifreeza, tilter elements and other maintanance items replaced duting the repair.

DURING BOTH WARRANTIES

Al the time when the pars are instalied, Owner is responsible for the preparation of a written record containing the following: (1) the date of installation of the parts; (2) the engine serial number;
(3) the engine miles, hours or kilometers of operation; (4) the parts installed, and (5) the location of the parts in the engine. The purpose of this record is to protect Owner's interests and suppor
any claim for & Watrantable Failure. ’

Owner is rasponsible for the operation and maintenance of tha engine as specified in Cummins Operation and Maintenance Manuals.

Owner is responsible for communication expenses, meals, ladging and similar costs incurred by Owner as a result of a Warrantable Failure. Owner is res,)onsibloior non-angine repairs and for ''down
time" expenses, cargo damage and all business costs and losses resulting from a Warrantable Failure. CUMMINS 1S NOT RESPONSIELE FOR INCIDENTAL OR CONSEQUENTIAL DAMAGES.

LIMITATIONS

Cummins is not responsible for failures resulting from Owner or Operator abuse or neglect, such as: opetation without adequate coolant, tuel or Iubricants; overfueling; overspeeding; lack of
maintenance of lubricating, cooling or air intake systems; improper storage, starting, warm-up, run-in or shutdown practices. Cummins is also not responsible for failures caused by incorrect fuel,
or by water, dirt or other contaminants in the fuel.

Cummins does not warrant parts supplied by Cummins which bear the name of another company. These pans are warranted by their manufacturers and not by Cummins. This category of pars
includes, but is not limited to: hydraulic pumps, alternaters, starters, ans, air conditioning com pressors, clutches, steering pumps, transmissions, torque converters, marine gears, air cleaners, filters
and non-Cummins air compressors, power steering pumps, and engine compression brakes.

Parts provided may be new Cummins, Cummins approved rebuilt parts, or repaired parts. Cummins is not responsible for failures resutting from the use of parts not approved by Cummins.
Betore a slaim for excessive. il consumption will be considered, Owner must submit adequate documentation 1o show that consumption exceeds Cummins published standards.

This warranty does not appiy to parts furnished by Cummins at no charge to the Dwner.

Page ii



Product Identification information
Data plates should be referred for parts identification.

1. ENGINE DATA PLATE

2

- Model Ref. No.

@—— Engine No. S.0. No.

Advertised I(E:ng‘ine | c.p. | Family| c.p.L
er —
Conf. No. Indent.

Date of mfg. Warranty start date
Manufactured by Cummins Engine Co.

1. Shop order number
2. Model designation

3. Engine serial number
4. Control parts list

2. FUEL PUMP DATA PLATE

PG

O11'1 x222 c¢i123456a o
76543210  5/099999

® @

1. Control parts list number

2. Calibration code

3. Serial number

4. Top level number

5. Fuel pump assembly number

This catalog was compiled by Garry Wilber in Parts Communications.

Page iii



Customer Service Information

This standard Parts Catalog contains parts information for the following Cummins Engine Model(s):

KTA50-G3 D283021DX02 CPL 2227
KTA50-G8/G9 D283022DX02 CPL 2354, 2355

Certain basic engine components have been matched to give optimum performance to your engine. The part numbers
listed in this catalog for these components are for a standard engine configuration. When ordering any of the Control
Parts List (CPL) components listed below, please order by part description and engine serial number. Reference to the
CPL number stamped on the engine data (name) plate will also help identify the proper service parts for your engine.

Control Parts List (CPL) Components

Aftercooler Page 132, 162 Piston, engine Page 137, 173
Camshaft Page 117, 143 Turbocharger Page 131, 161, 171
Cylinder Head Page 115, 141 Exhaust, manifold Page 191
Injector Page 119, 145

USER INFORMATION

. Parts numbers appearing in ( ) are for identitication purposes only and should not be used when ordering

service replacement parts.
. The reference numbers appearing on the art pages is for publication use only.
. Assembly content is shown by part number indentation.

. Options are engineered production part groupings, specifically used for compiling engine orders.

. Option numbers are for reference only and are not sold for service.
- Use assembly and not option content to determine service parts replacement.

ALWAYS SPECIFY ENGINE MODEL AND SERIAL NUMBER

WHEN ORDERING PARTS FROM THIS CATALOG

Engine Model Engine Serial No.

MFG Make Model Chassis No.
Fuel Pump Assembly No. Injector No.

Belt, Fan Belt, Water Pump Belt, Gen.
Element, Fuel Filter Full Flow Lub. Filter

Air Cleaner By-Pass Lub. Filter

Special Equipment

Page iv



Product Identification Information

Data plates should be referred for parts identification.

1. ENGINE DATA PLATE

@

|~ Model Ref. No.

@"— Engine No. S.0. No.
@r

Advertised I(E:nglinel c..D. | Family| C.P.L.
er ]
Conf. No. Indent.

Date of mfg. Warranty start date
Manufactured by Cummins Engine Co.

1. Shop order number
2. Model designation

3. Engine serial number
4. Control parts list

2. FUEL PUMP DATA PLATE

PG

011'1 x222 c123456a o
7643210  5/099999

® @

1. Control parts list number

2. Calibration code

3. Serial number

4. Top level number

5. Fuel pump assembly number

This catalog was compiled by Garry Wilber in Parts Communications.

Page iii



Table of Contents

Page
No.
Accessory Drive COVEIS ......coooovvieiiniiiniiiinecnananes 88
Accessory Drive Pulley ......cccoovvviiniiiiiiiinicieiene 175
Actuator, Etr Fuel Control ........ccccieriviiiniinne, 75
Aftercooler COre ......ccooovvveveeiiii i, 132, 162
ARSINAION ..o e 38
Alternator Mounting .........ccccevevevinnniiiiii i, 37
Breather Mounting ..ot 100
Bypass Oil Filter .......ccccvvviinivniieicieneie, 103, 104
Cam Follower & COVEN ......ooeieieciceieee e e 13
Camshaft & Gear- Left .............ccoenniiiiinnnnns 117, 143
Camshaft & Gear - Right ......occoveniiiiiiiiinnn 117, 143
Connecting RO ...ccoive i 137,173
Connection, Oil SUPPIY .ccocevvv e 153
Connection, Qil Transfer .......ccoceieiiivinceiieeinne, 127
Conn,LB Qil Control .......oooovieiiiiiiiiiireireene e 155
Conn,RB Oil Control .......ccoccveniiniiniiiieiinieinicnnnne 157
Cooclant Temperature SWitCh .....cceeeeieiiiiiineas 34
Corrosion ReSISIOr ....cciiiiniininm el - 181
Cover, Fuel Pump Front ...........cooccinnnonssneses 73
Crankshaft .......cccccoiiir i e 26
Cummins EFC GOvernor .....cccccoeveveiiiinnininnnnns 61, 63
Cummins Electronic Fuel Control Governor ............ 66
Cylinder BIOCK ...cccovvmmeiiiciniceiin e e 3,5
Cylinder Head .....c.ccooviivcvvvivcnninennneiannas 115, 141
Cylinder Head Mounting ........cccooevieiiiiinienee 113, 139
Damper, Fuel Pump & MTG. ..o, 74
Enging Barring Drive ......ceceiviiiiiiiiniiiiie e 21
Exhaust EIDOW ......ccoiviceiiiiiirr e 192
Exhaust Manifold .........cccooceeeirimiiie i, 191
Fan Drive Arrangement ..........ccccooccinniennnens 43, 45, 47
Fill & Breather .....cocovveeiiiiciiniececeein i, 99
FIYWHhEE! ..o e 84, 87
Flywheel HOUSING ...t 59
Front Engine Support ..........ccccovviiniinn 39
FUBE BIOCK ..eveieiiiiiriinniercrinie e e ssnennanneen e 79
Fuel Filter ... e 53, 55
Fuel Filter Plumbing ......ccccccooovieeniiee e ecier s 56
Fuel Manifold ....ccocoeeereiiieeen e 25, 29
Fuel PUMP oot 67
Fuel Pump Support ... 65
Fuel TUbing ....ooveeeeec, v 81
Fuel Valve ...t 83
Gear Cover Mounting ........cooooeceiiiiiinninnn 48, 49, 51
Housing, Fuel PUMP ..o 69, 71
1] [=Tox Lo SN 119, 145, 167
Injector MOUNTING ..o 14
Intake Manifold ......ccoocoiiiiiininc e, 91, 93
Lub Oil Pump TUBING ..o 1M
Lubricating Oil Cooler .......ccccccrerei i 15
Lubricating Oil Filter ... 95

Page
No.
Lubricating Oil PUMP ..cocvrviinee 17
Magnetic Pickup .....cccocveriicv e 60
Magnetic SWItCh «ocveveiiiiiii M
Main Bearing Shell .........cccocccccininnnnncenen, 7
Oil Pan ............... ettt ee e trtirera e e e ar e 107, 109
Qil Pressure SWItCh .....coiiviiiiiiici s 35
QOil Transfer CoONNECHON ....ovvveeeeieeeiiireeenrr e eenees 96
Oversize Head Gaskef .....coovvecieeeinienrinnieeneneeneeen. 113
Piston, Pin, And RiNGS ......oooeiiiviviiniiiininees 137,173
Plumbing, Aftercooler ..........cccceiiineis 135, 165
Pump, Gear Fuel ... 76
Rear Camshaft COVEN c..uuviiveiiiiiiie e ieeee e e sen e 8
Rear Engine Suppart ..., 176
Restriction INdiCAtOr .....coviveiivniiiiieiiee e eeeeena 30
Rocker HOUSING ..cocvvvvivieciercc e, 116, 142
Rocker Lever & COVEL ..vvieieeecctiece e e e erera s 1
Shipping Bracket ........cccoceeoieiiiieice, 22
o] r= 1 £ 1= (PPN 177
Starter Mounting ......oeeevviiiiininnen e 178
STC Oil Manifold ........ocooeviviiiivvreeeeenees 121, 123, 147
STC VAIVE .ot it re s ranes 125, 149
STC Valve Mounting .......ccccceeieiincineneenenc v 126, 150
TAPPEL e 120, 146, 168
Turbo Qil Supply HOSE ..o 20
Turbocharger ........coevvvrviiieiiiiiin e, 131, 161, 171
Vibration DAmMPer .......cccccveeieecnieiie e 33
Water Header .....oooeevveieiieiiereiireecevieennenees 128, 158
Water Inlet Connection ......coevveeeviiriivnreiereeeeeeenes 183
Water Outlet Connection ...........ccoeevereerveenen.. 187, 189
Water PUMD ..o 19
Water Transfer TUDES .....ccoveivviiiiieiiiiiencceereerenenis 185
Option Number Index ..o A-1
Part Number INAeX ......oeveievieiiiirirerr e cceercesnsiissanans B-1



Group No. 01.01 Cylinder Block Option No. BP6089, BP6103

Page 2



Group No. 01.01

Cylinder Block

Option No. BP6089, BP6103

Ref

No. Part Number Part Name Req Remarks
CYLINDER BLOCK
OPTION BP6089 Base Parts for single stage KTA50-G3/G6/G7
with non-LTA K2000 technology. includes:
K-50 water pump STC stepped timing control
ORS hoses for STC and turbo supply.
CYLINDER BLOCK
OPTION BP6103 Base parts for single stage KTA50-G5/G6
Ta-luft ratings includes: K-50 water pump STC
stepped timing control wide camshatt rollers.
3178803 Block, Cylinder 1
1 (3178910) Block, Cylinder 1
2 136990 Washer, Plain 18 | 3/4 inch
3 3176857 Dowel, Ring 9
4 3025485 Washer, Plain 18
5| 205230 Bushing 34
6| 3628452 Screw, Hexagon Head Cap 18 | 1-14x9.25 inch
7| 205584 Screw, Twelve Point Cap 18 | 3/4-10 X 2 1/4 inch
8| 206587 Cap, Main Bearing 71 2345678
8| 206588 Cap, Main Bearing 2118
10 S-610 Washer, Lock 6
11 3628608 Plug, Pipe 4
13| 3628607 Plug, Pipe 1
14| 68445 Pin, Groove 32
15| 70662 Dowel, Pin 2
17| 106069 Screw, Hexagon Head Cap 6 | 7/16-14x2 inch
18| 148582 Dowel, Pin 2
16| 3629168 Plug, Expansion 12
20| 3629497 Draincock 3
25| 206224 Plug, Expansion 21
28| 206742 Plug, Expansion 16
29| 3000138 Support, Bearing 1
30| 3628605 Plug, Pipe 18
K3 3002993 Dowel, Ring 32
36 3175281 Support, Bearing 1
66| 3176649 Seal, Tamper Proof 16
68| S-955 Bushing, Reducing Pipe 1
21 3177443 Screw, Hex Flange Head Cap 1| 5/8-18 X4 1/2inch
23| 205059 Washer, Plain 96
241 205199 Screw, Twelve Point Cap 2 | 3/8-16x3.5 inch
26| 3178450 Shatt, Idler 1
27| 3178457 Washer, Plain 3| 5/8inch
32| 3033853 Shaft, Idler 2
33| 3177945 Screw, Hex Flange Head Cap 2 | 5/8-18x3.75 inch
35| 3032633 Screw, Twelve Point Cap 96 | 3/4-18 X 8inch
37| 205684 Bracket, Lifting 4
38| 206028 Screw, Socket Head Cap 4| 3/4-10X 2 1/4 inch
39| 205059 Washer, Plain 4 | 3/4 inch

Continued On Next Page...

Page 3



Group No. 01.01 Cylinder Block Option No. BP6089, BP6103

Page 4



Group No. 01.01

Cylinder Block

Option No. BP6089, BP6103

Ref

No. Part Number Part Name Req Remarks
CYLINDER BLOCK
OPTION BP6089
OPTION BP6103
61| S-112 Screw, Hexagon Head Cap 12| 3/8-16x1inch
62| S-604 Washer, Lock 12 | 3/8 inch
63] 3177556 Seal, Rectangular Ring 6
65| 3178464 Plate, Cover 2
69| S-186 Screw, Hexagon Head Cap 16 | 5/16 - 24 x 1 inch
70| 3178466 Connection, Water Transfer 4
71| 3178534 Nipple, Reducing Hexagon 1
3007525 Kit, Liner 16
40| (3022157) Liner, Cylinder 1
41 3014668 Seal, D Ring 1 | Bottom
42| 3011076 Seal, D Ring 1| Top
44| 3081489 Seal, Oil 1
43| 3011884 Insert, Liner 1
3019150 Insert, Liner A/R | .002 Inch O/S
3021148 insert, Liner A/R | .004 Inch O/S
CYLINDER LINER (0O/S)
3012611 Kit, Liner A/R | .010 Inch O/S
3012612 Kit, Liner A/R | .020 Inch O/S
3801268 Kit, Liner A/R | .030 Inch O/S
3801269 Kit, Liner A/R | .040 Inch O/S
LINER SHIMS
205741 Shim A/R | .007 Inch O/S
205742 Shim A/R | .008 Inch O/S
205743 Shim A/R | .009 Inch O/S
205744 Shim A/R | .020 Inch O/S
205745 Shim A/R | .031 Inch O/S
PISTON COOLING NOZZLE
45| 3178947 Screw, Hexagon Head Cap 16 | 5/16 - 18 X 1 1/4inch
3179664 Valve, Piston Cooling 8
54| 3176552 Seal, Tamper Proof 2
55 69204-D Ring, Retaining 1
56| 3630068 Body, Piston Cooling Valve 1
57| 3058423 Plunger, Qil Control Valve 1
58| 3058424 Spring, Compression 1
59| 3179000 Dowel, Pin 2

Page 5




Group No. 01.02 Main Bearings Option No. BP6089, BP6103

Page 6



Group No. 01.02

Main Bearings

Option No. BP6089, BP6103

ngf Part Number Part Name Req Remarks
MAIN BEARING SHELL
OPTION BP&089
OPTION BP6103

3018210 Set, Main Bearing 1 | Standard
1 206580 Bearing, Main 7 { No.2,3,4,5,6,7,&8, Upper
2 206590 Bearing, Main 7 | No.2,3,4,5,6,7,&8, Lower
3 206600 Bearing, Main 2 | No.1&9, Upper
4| 206610 Bearing, Main 2 | No.18&9, Lower
5| 3000139 Bearing, Thrust 2

3018211 Set, Main Bearing A/R | .010 Inch O/S
1 206581 Bearing, Main A/R t No.2,3,4,56,7,&8, Upper
2 206591 Bearing, Main A/R | No.2,3,4,5,6,7,&8, Lower
3 206601 Bearing, Main A/R | No.1&8, Upper
4| 206611 Bearing, Main A/R | No.1&9, Lower
5 3001708 Bearing, Thrust A/R | .010 Inch O/S

3018212 Set, Main Bearing A/R | .020 Inch O/S
1 206582 Bearing, Main A/R | No.2,3,4,5,6,7,&8, Upper
2| 2086592 Bearing, Main A/R | No.2,3,4,5,6,7,&48, Lower
3] 208602 Bearing, Main A/R | No.1&9, Upper
4| 208612 Bearing, Main A/R | Noc.1&9, Lower
5] 3001709 Bearing, Thrust A/R | .020 Inch O/S

3018213 Set, Main Bearing A/R | .030 Inch O/S
1 206583 Bearing, Main A/R | No.2,3,4,5,6,7,&8, Upper
2| 2086593 Bearing, Main A/R | No.2,3,4,5,6,7,&8, Lower
3| 206603 Bearing, Main A/R | No.1&8; Upper
4] 206613 Bearing, Main A/R | No.1&9, Lower
5 3034075 Bearing, Thrust A/R | .030 Inch O/S

3018214 Set, Main Bearing A/R | .040 Inch O/S
1 206584 Bearing, Main A/R | No.2,3,4,5,6,7,&8, Upper
2] 206594 Bearing, Main A/R | No.2,3,4,5,6,7,48, Lower
3 206604 Bearing, Main A/R | No.1&9, Upper
4 206614 Bearing, Main A/R | No.1&9, Lower
5{ 3034076 Bearing, Thrust A/R | .040 Inch O/8

Page 7




NOTES




Group No. 03.01 Rocker Lever & Cover Option No. BP6089, BP6103

Page 10



Group No. 03.01

Rocker Lever & Cover

Option No. BP6089, BP6103

ﬁgf Part Number Part Name Req Remarks
ROCKER LEVER & COVER
OPTION BP6089
OPTION BP&103
1| 3053478 Levet, Rocker 16
2| 207226 Bushing 1
3 194037 Socket, Rocker Lever 1
(3049437) Lever, Rocker 1
4| 3053476 Lever, Rocker 16
5| 207344 Bushing 1
208084 Rivet 1
(3049438) Lever, Rocker 1
6| 3053479 Lever, Rocker 16
7| 207344 Bushing 1
(3049432) Lever, Rocker 1
24| 3176772 Shaft, Rocker Lever 16
8| 203933 Plug, Expansion 1
9| 205393 Screw, Twelve Point Cap 16 | 1/2-13X 2inch
10| 205394 Screw, Twelve Point Cap 16 | 1/2-13 X 4 1/2inch
11| 108602 Screw, Hexagon Head Cap 80| 1/2-13 x 3 3/4inch
12| 3630839 Gasket, Rkr Lever Housing 16
13| S-212 Nut, Regular Hexagon 48 | 1/2 - 20 UNF
14| 168306 Screw, Slotted Set 48 | 1/2-20 x 2 inch
15| 205128 Washer, Plain 128
16| S$-126 Screw, Hexagon Head Cap 16 | 1/2-13 X 2inch
17| 3038938 Cover, Rocker Lever 1
18} 3628196 Screw, Hexagon Head Cap 16 § 3/8-16 X 2 inch
19| 3628194 Screw, Hexagon Head Cap 32| 3/8-16 X 4 1/2 inch
20| 3629140 Gasket, Rocker Lever Cover 16
21| S-604 Washer, Lock 48 | 3/8 inch
22| S-602 Washer, Plain 48 | 3/8 inch
23| 3628604 Plug, Pipe 1
25| 3010247 Cover, Valve 15

Page 11



Group No. 04.01 Cam Follower & Cover Option No. BP6089, BP6103

cmECogh

Page 12



Group No. 04.01

Cam Follower & Cover

Option No. BP6089, BP6103

Ref

No. Part Number Part Name Req Remarks
CAM FOLLOWER & COVER
OPTION BP6089
OPTION BP6103
1| 205439 Ring, Retaining 32
2| 3039163 Lever, Cam Follower 16 | Injector
3 205438 Lockwire, Cam Roller Pin 1
4 205068 Pin, Cam Follower Roller 1
5 3016825 Roller, Cam Foliower 1
6 213559 Socket, Cam Foliower 1
7| 3039164 Lever, Cam Follower 32 | Intake and Exhaust
(205069) Lever, Cam Follower 1
3 205438 - Lockwire, Cam Roller Pin 1
6 213559 Socket, Cam Follower 1
8| 205071 Pin, Cam Follower Rolier 1
9 3016826 Roller, Cam Follower 1
10| AR10626 Shaft, Cam Follower 16
11 205227 Plug, Expansion 32
12| 3628755 Cover, Camshaft 15
22| 3628756 Cover, Camshaft 1 | This cover is to be mounted to the left side of
the oil control vaive when part no. 3175318,
hose, is used for HVT oil drain. Mounted to
the right side of oil control valve when HVT oil
drain tube is used.
MOUNTING PARTS
13| 3177760 Screw, Hexagon Head Cap 32| 3/18-16 X 21/2inch
14| $-103-D Screw, Hexagon Head Cap 32| 3/8-16 X 1 1/4 inch
15| S-126 Screw, Hexagon Head Cap 32| 3/8-16 X2 1/2inch
16| 3002993 Dowel, Ring 32
17| 3040721 Gasket, Cam Fol Housing 16
18| S-604 Washer, Lock 58 | 3/8 inch
19} 127362 Washer, Plain 58
231 127362 Washer, Plain 32 | 3/8inch
PUSH RODS
20| 3017961 Rod, Push 16
21| 3057139 Rod, Push 32

Page 13



Group No. 06.01

Injector Mounting

Option No. BP6089, BP6103

fi600g 1
ngf Part Number Part Name Req Remarks
INJECTOR MOUNTING
OPTICN BP6089
OPTION BP6103
1| 131026 Seal, O Ring 16
21 207244 Seal, Injector 16
3001658 Seal, Injector A/R| .010 Inch Q/S
3001659 Seal, Injector A/R| .020 Inch O/S
3001660 Seal, Injector A/R| .030 Inch O/S
3| 3070962 Screw, Hexagon Head Cap 32| 5/16-18 x 1 1/4 inch
4| 3023095 Washer, Sealing 32
5| 3627044 Connection, Oif Transfer 16
6f 3179021 Screw, Banjo Connector 16| 1/2-20x 1 inch
71 3052233 Link, Injector Plunger 16

Page 14



‘Cummins K ta50 G3 G8 G9 Parts Catalog

~ Full download: http://manual place.com/downl oad/cummins-kta50-g3-g8-g9-parts-catal og/
Lubricating Qil Cooler

Group No. 07.05

Option No. BP6089, BP6103

nﬁf Part Number Part Name Req Remarks
LUBRICATING OIL COOLER
OPTION BP6089
OPTION BP6103
1| 3627295 Core, Cooler 4
21 212161 Seal, O Ring 16
3| 3630969 Gasket, Lub Qil Clr Cover 8
4| 3002126 Nut, Lock 8

Thisisthe cut pages sample. Download all 213 page(s) at: M anualPlace.com

Page 15



http://manualplace.com/product/cummins-kta50-g3-g8-g9-parts-catalog/

